INSTRUCTION MANUAL

«se With Replacement Parts

MODELS VCM-25 & 40
VERTICAL
CUTTER /MIXERS

ML-16392 - VCM 25
ML-16393 - VCM 40

S,

{VCM-40 SHOWN)

A product of HOBART CORPORATION TROY, OHIO 45374

FORM 10017E {Rev. 2.76) (Supsds, F. 10017D, 10-73}




INSTRUCTIONS 25/40 VCM

CORD & PLUG 1
T
o]

g1 |

% |O Ol
I
o)
gk |I
| N
| — — — 7

Fig. 1

Installation, Operation and Care of
MODELS VCM-25 & 40 VERTICAL CUTTER/MIXERS

I. INSTALLATION:

Electrical connections should be made by
qualified workmen who will observe all applicable
Safety Codes and The National Electrical Code.

Before making any electrical connections, CHECK
THE SPECIFICATIONS ON THE NAME PLATE
(1, Fig. 2) TO MAKE SURE THEY AGREE WITH
THOSE OF YOUR ELECTRICAL SERVICE.
WARNING: Connect main motor so that shaft
turns in clockwise direction (see arrow 2, Fig. 2)
(always remove knives before checking shaft
rotation).

The models VCM-25 & 40 Vertical Cutter/Mixers
are of two types electrically and must be described
separately. Fig. 2




25/40 VCM INSTRUCTIONS

1. MODEL VCM-25:

1.1 The MOTOR is two speed: 4.5 H.P., 1750
R.P.M.; 5.5 H.P, 3500 R.P.M.; it is totally
enclosed, has grease-packed bearings and a
stainless steel shaft. The motor is furnished in
three phase electrical specifications only;
200-60-3, 230-60-3 and 460-60-3.

1.2 The MOTOR CONTROLLER is a three
position (Off-Low-High) manual rotary type
drum switch and is mechanically interlocked
with the bowl cover.

NOTE: Switching from one speed to another
should be made without hesitation. This will
decrease the arcing between contacts and
insure a longer life-span of the switch.

1.3 The POWER CABLE is a 6 foot, U.L.
listed flexible rubber jacketed type “S” four
conductor cable with a four prong grounding
polarized Hubbel #3431-G plug. A four prong
grounding polarized power receptacle Hubbel
#3430-G and enclosure (not furnished) is
required for attaching the power cable and
plug to the power service.

NOTE: Any alteration or change of this
equipment, or replacement of parts with
other than Hobart recommended replace-
ment parts may damage this equipment and
will be considered to void any warranties
on this machine.

1.4 BRANCH POWER CIRCUIT REQUIRE-
MENTS: This model must have an individual
branch circuit of #10 minimum conductor
size, protected by fuses or circuit breaker
having 40 ampere rating of 200 or 230 volt
applications; #12 minimum conductor size,
protected by fuses or circuit breaker having
20 ampere rating for 460 volt application.
The electrical power circuit must be capable
of supplying a minimum of 200, 230 or 460
volts, as applicable to the cutter/mixer con-
troller terminals during a 60% power factor
load of 34 KVA for a period of 1 to 4 second
duration.

1.5 MOTOR THERMAL OVERLOAD PRO-
TECTION: The cutter/mixer motor must be
protected by a magnetic starter type motor
controller (not furnished), having thermal
overload protection, installed in the power
circuit. The controller to be a three phase
controller of size ‘1" with “on-off” push-
buttons installed in cover of the enclosure.
The thermal overload elements to be 23
amperes for 200 volts, 21 amperes for 230

volts or 10.5 amperes for 460 volts applica-
tion. Warranty will be voided unless the
motor is protected by a controller with the
proper thermal overload elements.

2. MODEL VCM-40:
2.1 The MOTOR is two speed; 7.5 H.P., 1750

R.P.M.; 10 H.P., 3500 R. P. M.; it is totally
enclosed, has grease-packed bearings and a
stainless steel shaft. Furnished in three phase

electrical specifications only; 200-60-3,
230-60-3 and 460-60-3.

2.2 The MOTOR CONTROLLER is a three

position (Off-Low-High) manual rotary type
drum switch and is mechanically interlocked
with the bowl cover.

NOTE: Switching from one speed to another
should be made without hesitation. This will
decrease the arcing between contacts and
insure a longer life-span of the switch.

2.3 The POWER CABLE is a 6 foot, U.L. listed

flexible rubber jacketed type “S” four con-
ductor cable with a four prong grounding
polarized Hubbel #3431-G plug. A four prong
grounding polarized power receptacle
Hubbell #3430-G, and enclosure (not fur-
nished) is required for attaching the power
cable and plug to the power service.

NOTE: Any alteration or change of this
equipment, or replacement of parts with
other than Hobart recommended replacement
parts may damage this equipment and will be
considered to void any warranties on this
machine.

2.4 BRANCH POWER CIRCUIT REQUIRE-

MENTS: This model must have an individual
branch circuit of #8 minimum conductor
size, protected by fuses or circuit breaker
having 60 ampere rating for 200 or 230 volt
applications; #12 minimum conductor size,
protected by fuses or circuit breaker having
30 ampere rating for 460 volt application.
The electrical power circuit must be capable
of supplying a minimum of 200, 230 or 460
volts, as applicable to the cutter/mixer con-
troller terminals during a 60% power factor
load of 70 KVA for a period of ! to 4 second
duration.

2.5 MOTOR THERMAL OVERLOAD PRO-

TECTION: The cutter/mixer motor must be
protected by a magnetic starter type motor
controller (not furnished), having thermal
overload protection, installed in the power




INSTRUCTIONS 25/40 VCM

circuit. The controller to be a three phase
controller of size “2” with “‘on-off” push-
buttons installed in cover of the enclosure.
The thermal overload elements to be 36
amperes for 200 volts, 34 amperes for 230
volts or 17 amperes for 460 volts application.
Warranty will be voided unless the motor is
protected by a controller with the proper
thermal overload elements.

The cutter/mixer motor is controlled by the
manual, rotary, switch (1, Fig. 3) and is mechani-
cally interlocked with the bowl cover. The three
positions of the switch are; Off, Low (I) and High
(In.

II. DESIGN:

The heavy duty motor supplies power directly
to the cutting/mixing knives. The machine has two
speeds. Low speed is 1750 R.P.M. and is used for
general cutting and mixing. High speed is 3500
R.P.M. and is used for emulsifying, pureeing,
pulverizing and crumbing.

The scimitar knives are at a fixed angle, rotating at
high speed, they pull the product down through
the central portion of the bowl, slicing it in the
process. The product is then returned up the sides
of the bowl by centrifugal force. A vortez is
created inside the bowl, which keeps the entire
load in motion, The cutting and mixing action
begins the instant the machine is turned on.

When cutting certain products the action is supple-
mented by a hand operated mixing baffle. This
baffle turns the product over in a rolling motion,
moving the product into the knives.

The models VCM-25 & 40 have a tubular base,
with sanitary rubber feet and are equipped with a
pair of nylon wheels to aid in moving machine.
The bowl and motor (1, Fig. 4) are one unit which

Fig. 4




25/40 VCM INSTRUCTIONS

is swivel mounted on the base. A locking handle
(3, Fig. 5) is used to hold or lock bowl in position
and as a brake when tilting bowl.

s s Sk e

Fig. 5

Knives and other accessories are mounted directly
on the motor shaft that extends through the
bottom of the bowl. Seals are used to prevent
fluids from leaking from the bowl into the motor
and also prevent motor grease from reaching the
bowl. As an added protection a metal flinger disc

Fig. 6

Fig. 7

will throw out any leaking liquid (when the
machine is running) should the seals fail.

Release the cover locking clamp (2, Fig. 5) then
lift the bowl cover (1, Fig. 7) by the cover knob
(1, Fig. 5). A removable sealing gasket (3, Fig. 7)
prevents leakage and provides a tight seal.

To remove mixing baffle: Raise cover, loosen nut
and withdraw handle (1, Fig. 6). Remove mixing
baffle & shaft (2, Fig. 7).

Fig. 8

An inspection cover (1, Fig. 8) is provided on the
bowl lid for the operator to check the progress of
operation without opening the lid itself.




INSTRUCTIONS 25/40 VCM

Fig. 9

A mechanical safety interlock prevents opening
the bowl cover to its raised position when the
cutter/mixer motor is in operation. Fig. 9 shows
the interlock (1, Fig. 9) position when the cutter
motor is turned ‘“‘on” (either low speed or high
speed). Fig. 10 shows the interlock (1, Fig. 10)
position with the cutter motor turned to ““off”
(allowing the bowl cover to be lifted to the raised
position).

ITI. OPERATION:

The following listing may be used as a guide to

select the proper VCM processing components.
STANDARD COMPONENTS (Supplied with the
Machine):
1. Standard narrow knives: used for all cutting
operations, such as meat products, vegetables,
cheese products, pastry and cake products, and
some doughs that require both cutting and
mixing. These knives are also used for pro-
cessing mixtures such as salad dressing.

. Knead/mix shaft: used for general noncutting
applications and specifically for bakery pro-
ducts, such as yeast doughs, cakes, icings, and
liquid mixtures.

OPTIONAL ACCESSORIES:

1. Wide knives: generally used for the same type

application as the standard narrow knives but
are more suited for cutting heavy frozen pro-
ducts or in industrial applications where the
product to be cut and mixed is of a dense or

heavy consistency.

. Wave-cut knives (either narrow or wide): used
for cutting oily products - nuts, corn masa,
tallow, and some vegetables. The wide wave-cut
knives should be used for the heavier duty
applications.

3. Low-Angle Knives: used for cutting and mixing
small amounts of meat products, vegetables,
pastry, cake batters, salad dressings or cheese
spreads.

. Mixing shaft (for average or heavy quantities):
used for special mixing applications where more
vigorous action is required than that yielded by
the standard knead/mix shaft.

The “wings” of the mixing shaft are longer than
those of the knead/mix shaft and cause more
vigorous action within the bowl. The mixing
shaft should not be used for processing doughs
in bakery applications.

. Grater shaft: used for mixing hard and raw
vegetables or for some selected dry ingredients.
The wings of the grater shaft have sharp teeth
pressed upward on their surfaces and serve to
shear off particles of the product being pro-
cessed.

. Wing nut (for the knife shaft): screws onto the
lower portion of the standard knife shaft in
place of the regular locking nut, which secures
the two knife blades onto the shaft. The wings
act as wipers on the bottom of the bowl and
eliminate product build-up on the bowl bottom.
Occasionally certain products (such as nuts,
cheeses, and tallow or fat) have a tendency to
heat-up during processing and adhere to the
bottom of the bowl. If this occurs in processing
a specific product, then a wing nut should be
used to prevent damage to the knives and also
improve the cutting and mixing action of the
product.

Fig. 10




25/40 VCM INSTRUCTIONS

7. Attachment power unit: a gear reducer that is
available. for the VCM-25 or 40 and is used for
driving standard Hobart #12 attachments (such
as meat chopper, dicer, and slicer attachments).

8. Strainer basket: used for processing vegetables
and fruits which are normally cut while
suspended in water. The strainer basket permits
the operator to withdraw the processed product
from the VCM bowl. The water is then drained
from the vegetables back into the bowl and can
be used in another operation. The product is
also automatically drained of excess moisture.

o PL-T361%

Fig. 12 \

To attach mixing baffle, raise bowl cover, insert
baffle shaft through cover, position crank handle
and lock into position with the retaining screw.
Turn baffle manually to a position that it will
enter the product in the bowl with a slicing action.
This prevents forcing baffle on top of product
when lowering cover.

BEFORE LOADING OR OPERATING
MACHINE: Have bowl in vertical position, place
bowl locking pin (1, Fig. 14) in horizontal locking
hole and tighten bowl lock handle (3, Fig. 5). This
prevents bowl from tipping.

Fig. 11

To change accessories on the motor shaft (2, Fig.
11), unscrew knurled nut (L.H. Thd.) (3, Fig. 11).
This nut should be tight, so will require the use of
the peg wrench (1, Fig. 11) and pin (4, Fig. 11) to
free the accessory. After changing accessory make
sure nut is TIGHT before starting motor.

When processing medium or large batches of
product, the cutting knives should be in the high
position. For small quantities they should be in
the low position.

To raise or lower knives, first place knife shaft on
stud (2, Fig. 4) located on frame. Next, remove
base nut (1, Fig. 12) from knife shaft with open
end wrench (2, Fig. 12) (furnished). Then remove
knives, slant rings and spacers. Place large flat
spacer (4, Fig. 13) on shaft first, to lower knives;
or last to raise knives. Be sure the numbered slant
rings (1, 2, 3, Fig. 13) run down toward bottom of
shaft, 1 on top, 2 next and 3 on bottom. Fig. 13




INSTRUCTIONS 25/40 VCM

Fig. 14

A. Loading Machine.

A.l Lock bowl in vertical position.

A.2 Although in most cases all ingredients are
placed in the bowl at one time, there are
exceptions, and various methods are used for
adding ingredijents.

A.2.1 Finely cut (or emulsified) products
from large or bulky items (such as loaves
of bread, large chunks of meat, etc.):

a. Limit product length (the distance from
center shaft to side of bowl) since
product must be free to drop into
cutting blades.

b. Run machine briefly to break down
large chunks then add balance of load to
reach full capacity.

c. When adding large frozen chunks, re-
move mixing baffle.

A.2.2 In baking applications, always add the
shortening last. This prevents the shorten-
ing from smearing bottom of bowl. Dis-
solve sugar in liquid before adding other
products.

A.2.3 When cutting vegetables in water
(most vegetables cut best in water) first,
fill bowl about one half full of cold water,
add vegetables and cut to suit. Always
distribute load evenly in bowl when cut-
ting minimum amounts.

Note: See strainer basket description under
optional equipment.

A.2.4 Do not exceed 80% of machine ca-
pacity when mixing or homogenizing
liquid products such as, salad dressing, ice
cream mix or reconstituting dry milk.

B. Unloading machine.

B.1 Make sure machine has stopped and knives
have stopped turning, then open bowl cover.

B.2 Remove knife accessory before emptying
bowl. Non-cutting accessories such as the
knead/mix shaft need not be removed.

B.3 Scrape bowl cover (when required) before
tipping bowl.

B.4 Remove bowl locking pin and slightly
loosen bowl lock handle (which can also be
used as a brake should the bowl tend to tip
too quickly).

B.5 Bowl may also be locked in various posi-
tions with this lock handle. Cautiously tip
bowl by grasping cover knob and pulling
toward you, emptying contents into con-
tainer.

B.6 For products cut in water, use strainer
basket as described in optional equipment.

IV. CLEANING:

A.Between operations.
1. Use standard narrow knives.
2. Use mixing baffle.

3. Fill bowl one third full of warm (not hot)
water.

4. Add SMALL amount of detergent.
5. Close bowl cover.

6. Close inspection cover and place towel
over this cover.

7. Start in low speed briefly, then switch to
high speed.

8. Turn baffle counterclockwise.
9. Operate motor 10 seconds.
10. Turn  off motor switch. WAIT FOR

KNIVES TO STOP TURNING, then open
cover.




INSTRUCTIONS 25/40 VCM

PR

Fig. 14

A. Loading Machine.

A.1 Lock bowl in vertical position.

A.2 Although in most cases all ingredients are
placed in the bowl at one time, there are
exceptions, and various methods are used for
adding ingredients.

A.2.1 Finely cut (or emulsified) products
from large or bulky items (such as loaves
of bread, large chunks of meat, etc.):

a. Limit product length (the distance from
center shaft to side of bowl) since
product must be free to drop into
cutting blades.

b. Run machine briefly to break down
large chunks then add balance of load to
reach full capacity.

c. When adding large frozen chunks, re-
move mixing baffle.

A.2.2 In baking applications, always add the
shortening last. This prevents the shorten-
ing from smearing bottom of bowl. Dis-
solve sugar in liquid before adding other
products.

A.2.3 When cutting vegetables in water
(most vegetables cut best in water) first,
fill bowl about one half full of cold water,
add vegetables and cut to suit. Always
distribute load evenly in bowl when cut-
ting minimum amounts.

Note: See strainer basket description under
optional equipment.

A.2.4 Do not exceed 80% of machine ca-
pacity when mixing or homogenizing
liquid products such as, salad dressing, ice
cream mix or reconstituting dry milk.

B. Unloading machine.

B.1 Make sure machine has stopped and knives
have stopped turning, then open bowl cover.

B.2 Remove knife accessory before emptying
bowl. Non-cutting accessories such as the
knead/mix shaft need not be removed.

B.3 Scrape bowl cover (when required) before
tipping bowl.

B.4 Remove bowl locking pin and slightly
loosen bowl lock handle (which can also be
used as a brake should the bowl tend to tip
too quickly).

B.5 Bowl may also be locked in various posi-
tions with this lock handle. Cautiously tip
bowl by grasping cover knob and pulling
toward you, emptying contents into con-
tainer.

B.6 For products cut in water, use strainer
basket as described in optional equipment.

IV. CLEANING:

A.Between operations.
1. Use standard narrow knives.
2. Use mixing baffle.

3. Fill bowl one third full of warm (not hot)
water.

4. Add SMALL amount of detergent.
5. Close bowl cover.

6. Close inspection cover and place towel
over this cover.

7. Start in low speed briefly, then switch to
high speed.

8. Turn baffle counterclockwise.
9. Operate motor 10 seconds.
10. Turn off motor switch. WAIT FOR

KNIVES TO STOP TURNING, then open
cover.




*YCM INSTRUCTIONS

11. Remove knife accessory and clean separ-
ately.

12. Remove baffle and bowl cover gasket.
Place baffle in bowl and wash by hand.

13. Replace baffle and gasket.

14. Drain water from bowl and wipe bowl dry.
B. Daily Cleaning and Sanitizing:

B.1 Materials Required:

1. Nylon bristled brush with 12" (approx.)
handle.

t9

. Small plastic two compartment pail.
. Scrap pail.
. Clean cloths.

. “Soilax” All Purpose Cleaner.

oAU N N ¥

. “Mikro-Klene” lodophor Sanitizer.
7. Plastic spray bottle.
B.2 Procedure:
1. Add two ounces of “Soilax” to one

gallon of hot water in wash side of two
compartment pail.

9]

. Mix rinse solution by adding two tea-
spoons of “Mikro-Klene” in one gallon
of cool water in rinse side of pail.

3. Make sure motor is turned “‘off”.

4. Remove knives, baffle and bowl cover
gasket. Wash separately in sink.

5. Dip brush into “‘Soilax’ All Purpose
Cleaner solution in wash side of pail.
Liberally brush the inside of the bowl
and the under side of the bowl cover.

6. Next brush the outside of the bowl and
the bowl cover.

7. Wipe off the outside of the unit.

8. Sanitizing and rinsing can be done in
one of two ways:

a. Go over the cleaned bowl, bowl cover
and disassembled parts with a clean

cloth soaked in “Mikro-Klene” so-
lution.

b.Rinse in fresh water and sanitize
by applying “Mikro-Klene” via the
spray bottle.

9. Allow all surfaces to drain dry and then
reassemble. Do not wipe dry. Cover
cleaned bowl unit until next use.

10. Rinse nylon brush thoroughly under
running water. Next dip brush into
“Mikro-Klene” solution and allow to
drain dry in. covered container or
wrapped in freshly laundered towel.
Cloth used for rinsing should be sent to
laundry or discarded. Wash out pails.

V.LUBRICATION:

The prelubricated motor bearings should be
checked by a Hobart technician every 5 to 7 years
under normal use.

VI. OPERATING TIPS:

1.

]

VIL

. Use

. Always

.To operate on high

Use standard narrow knives if in doubt as to
the proper accessory.

honing stone (furnished) to sharpen
knives. Keep knives sharp.

. Make sure bowl cover is closed and latched

before turning on cutter motor.

. Make sure knives have stopped turning before

opening bowl cover.

remove knife accessory Dbefore

emptying bowl.

speed, first switch
momentarily into low speed, then shift

quickly into high speed.

EQUIPMENT:

The following standard equipment is furnished
with each machine:

1.

2.

3.

Accessory shaft with (2) narrow knives.
Knead/mix shaft.

Mixing baffle.

4. Open end wrench.

5.

Peg wrench.

- 10 -



INSTRUCTIONS 25/40 VCM

6. Pin wrench.

7. Honing stone.

8. Spanner wrench (Bowl Seal).

9. Upper shaft seal (spare).
VIII. VCM USAGE:

When products are to be cut and mixed together
cut the harder products first, then add the softer
products for final cutting and mixing. When
cutting meat with high gristle and tendon content,
remove them by hand before processing; or grind
through a Hobart Chopper (using 1/8" chopper
plate) after VCM processing. It is suggested when
cutting fat only that the fat be frozen and cut with
dry ice and/or use the optional winged nut
accessory.

Various accessories are available for different
products and recipes (see separate booklet). The

following suggestions cover ‘‘over-all” operation:

1. When in doubt as to what accessory to use
always use standard narrow knives.

2. Stop often and check progress of product.
3. Use water when cutting vegetables.

4. Use high speed only when emulsifying, pur-
eeing, crumbing bread, or homogenizing.

5. NEVER open bowl cover until knives have
stopped turning.

6. Do not exceed 80% bowl capacity when using
liquids.

7. Do not use knead/mix shaft for liquid pro-
ducts over 20% of bowl capacity.

8. Do not exceed the capacity of the machine in
the finished weight of bread dough.

~ 11 —



25/40 VCM INSTRUCTIONS

*91e(d 1opuntd | g/1 nnyy 1wnpord

#0S #0V #0¢ #0€ #07 #21 SOAIUY molreN | ystut,] ‘ol o8¢ 031 uszoly n rodwaf, *JeIW JO SYUNO 9d1e] IofInquuey
*10109 12}13q 10 291 PPV
#0S #0€  #S1 #0€ #61 #C1 SoAIUY molreN | i1 08T 03 uszoly Ji rodwa ], ogesneg y1od
‘are[d 1opunid  g/y e
! aIyy joupord ystutyg "syuorpard
| ! !
#Sv #0£  #07 #5T #61 #Tl SAAIUY MOLIEN + -UL ][E JO 'SIA\ [B10) OIE "SjWY
'] 082 01 uazolj jt rodwid ], "JeaWs Jo syuntpd odruy Jeo 1B
1o sury uo Ayoeded *xew (%05 Aoeded 1o ‘as1eod
#11 #1 #%E #1L # #YT SOAIUY molreN | peal o} sodeys ut Jonpoid ppy 10,]) 0ZIS Ystuly aat,] squinI) peorg
*I3WIBA 10 3Injeladuro) ‘poppe I91EM 10 osIeu
#8Y #9¢  #PT #0¢ #77 #S1 SOAMUY molseN W00 2 PINOYs 25931 -uofep ‘sionpoid 130§ speoidg 25201
‘uesowIed B
#0€ #7T  #S1 #81 #E1 #01 SOA[UY molIeN | *soAluy Iapun Supyoed "f o8¢ "xoidde asaaid plo) Jeppoy) ‘uedldy
SIUdA3I4 "Inu Fuim asn *paeid 0q 0] 989210 pIeH ‘B|[0IRZZOR “0500Y))
'sso1( 'S 0001
Tefg el iy ‘e ed¢ Ted | WeyS  xjui/peau’y "PasT SOALUY JI “uui alqno( “'ss01(q PE[ES  paliod,,
yoew jo doj niyy se] J1o ppy ©'$s01(] ‘I, ‘asteUUOARY
‘(pejes ut ssolejod st yons) spejeg dwutiyg 1o
#0S #1E  #ST #0€ #22 #61 SOAIUY MOIIEN | 1siiy s1onpord sugy In) XTUI dulj Ul swol ad1e] Ust;] eungy ‘oiejog
1m0 suly st jonpourd J spejeg uouljeg
#0V #0¢ #0T #ST #61 #Z1 SOAIUY MOIIBN | %07 pasearoul oq Aeut £yoede) ‘In)) 9s1L0) 10 [BOA ‘37 ‘Wivy
#0€ #0€  #U1 #02 #61 #01 SOAIUY mOlreN | ‘19)eA\ UL JS11J syonpoid prey m) ‘speay pardrend MBS 2]0)
Py 8 PYU9 PYT ‘PY 9 ‘PY S Py I SOAIUY molreN | ‘10)eA\ P[OD Ul 1N *(o3eI10AR) 00N))0] pEal pe[ES passo],
XVI Ddds NI KV DU« ‘NIW Alossedny esn sjuewwo) adA ) 1npoud
OV-WOA SZ-WOA

SILIOVAVD LVYWIXOHddY

LHVYHO 39VSN 10NA0Yd

'SOAIUY mMOIIeu piepueig |}
*Kioedes Suneiado papuouiU0day

~ 12 -



INSTRUCTIONS 25/40 VCM

"913Jeq  Fuixiw

guisn uoym yfnop vzzid 10 peolq Jo spro] ANouded PopUOWILIONd! PIDdXd jou

O

*I3JEAL 79 OSOIIXOP UM

-yootrde ‘Byy

#06 #LE #67 #0€ #1T #G1 SaAlUY molreN 1 -o[Jeq Burknu asn) pouulyf ], "paziuddowoy ‘ojep ‘ursiey sdulg
1JeygS xiu/peauy *(poIIsop uoyAy)
#0L #7¢ #¢€ #Ep #7€ #12 SOAIUY moIIeN L Toxiw ur Juror poddiya sturg ‘paddiyas 1], (sod A} [1e) s3uidg
‘191Inq
1JeyS xilu/peouy 'Spuo%os ¢ jsuj ut ppe sdiyd odAy jnuead ‘1edns ‘eow
#7¢ #Y7T  #91 #02 #S1 #01 SoAIUY molEN | 912102010 10 sulsier Juisn j| 1edns pue Juruajroys ydig -Jeo ‘1933ng SAH00)
*o[jjeq durxiur A7ulg,, ystueg
#0S #L€ #S7 #S¢ #97 #91 SoAlLY aoneN 1 OS] "S$YUNYD 97IS ISTJ Ul pue 'sjuatpaidur 1930 ojul 1D ‘SUIOT] WBIIY) ‘S19A0
P02 9q 1snul pIe| 10 GuiuaiIoys Suiuaitoys Butaey syonpolg  -uing a[ddy ‘syfnog oy
1Jeys ‘SYIBLWSIY ‘sinu
#0p #0€ #07 #ST #07 #TT 1Jeys JuIxiw 01 3ons [jia jonpoid *Buguolioys @ anjsiow Yy -ydno(g 1ses A ‘sysno(
Xius/peouy asneooq Apaedes Jnury A Jonpoid ydnop Luy ung ‘syanod 100Mg
1Ry SOAIUN /A %0€ A1oeded 1) ey S[[OY] Iouul(g ‘proIq
#Sp #LE #ST #0¢€ #97 #91 Xiu/pesty *ajjeq FuIXIW osn 03 AIUSS0daU JON ‘uondiosqe (%09) Wnipopy YA ‘ydno( peorg
2407 Anoeded o Gyeys
XIW/peauy Jo pesisul saAIuy
1jeys guisn J jensn se y3nop $s90 "JBAUM B[O AL
#0P #EE  #UT #ST #12 #¥1 X1/ peauy -o1d WOA W Surxjw 1913y “1jeys ‘proig 94y ‘yBnoQ
X/ peauy pue ofjjeq SulXiu aS() 44 ruorydiosqe (908) AArop] peoxg ‘1j3noQ ez71g
"WOA ®
#0L #7S  #S¢ #Ev #7¢ #17 1JeYS SUIXIN ug oprul aq jou ued (‘919 ‘poo} *Poo;| S[LAD( synuydnogg
10 soAlUY molrep 1 [98ue) uotieror Jurnnbol soxe) ‘MOJ[DA “O1r[000YD “OUUAL aye) ‘soyr) AR
*uonerddo jo rurw ¢ ise[ Jurinp
#59 #8%  #EE #0v #0¢€ #0C saAluy aorey 1 Iajem % 901 Jo ¢/ xoxdde uy ppy *ad 4y uoispuy SyUBL{ % SIousip
XV 0ds NIW XV ek ‘NI A10S5800Y 65 SjusWWo) adA) 1anpoiyd
OP-INOA GC-NWOA

SIILIOVIVYO JLVINIXOHddY

{3u0)) 1HVYHO IDVSN LONAO0HJ

~ 13 -



25/40 VCM INSTALLATION

14 Za,
T9¢ 8y 109€1-1d
a7 g nt 1DVAINS 1lvm Ol {CEERE)
8 z " #E NVHL §531 JON—» |+
st na et .
- 10T
NIV¥Q 300U~| 0 F
1 IO i
M v € H 1T
L4
" .
.c€El o %
h 1T NIW 81
_ —_ ANIHOYW
PN 7N HiIM Qarddns
Zee /o~ \ | ~ L~|——{——9n1d ANV
T ’ \ T A A — = 318YD 43MOd
«0€ . \ q .I:P.ﬂm/ \ nw_u._*n_ L i
= et S
| A Loy

43lVM Q10D aNVY

10H d04 1311N0O

SYIHLIO A8 AIHSINAINI
‘ASSV AVYdS AVIHYIAO

_.Jv_l'_

"] a

I‘lnv @ =vF

! |t_ ~_:__ ./«/Hwﬂwoxwﬂmm:m_z%m
308V ONILVYD

(519032 1M08 ¥IA0)

14

ELBAATERER]
TVIo1410313
GIGNIWWODIIY

ny

8l

NO!133104d AVO143IA0
TVWYIHL GIGNIWWODOIY

VCM-25

=
<
0
Q
<
a
=
o
=
<
-l
-
<
=
(2}
=

— 14 _



INSTALLATION VCM 25/40

NIVYQ 30014

Y3ILVM 310D GNV
JOH ¥Od 1311N0

3DV4UNS TIVM Ol
4+€ NVHL §531 LON—

[Eoseg

|«

Ly

o«

(53903 1MO9 43A0)
|4
ale

mf_ﬁ/
_

f’ I
mw T
L
L]

|

.Z_<<=w—

INIHOVW
HLUM g311ddns
——|—— 9N1d ANV
119vY) 4IMOd

ELBAACEREL]
1v21410313
QIANIWWOIIY

_
)
Nl

I

=
i
=
&)
>

- 15 —

NOILD310¥dd AVOT4IAD

TVWYIHL G3IGNIWWODIIY
SYIHLO A9 Q3IHSINYUNG

*ASSVY AVHYdS aVIHYIAO

:W ml'—

_l|=n_.|!

M|
&,
AU

I

|

:N—.

sg s gy,
/m>0a< ONILVYO

=
<
o«
Q
!
(m]
=
o
<
-
-
<
b
77}
=




25/40 VCM REPLACEMENT PARTS

256 24 23

1
2-—\@ .
A
——

o

6
PL-13617 &

CHASSIS UNIT

— 16 —



REPLACEMENT PARTS 25/40 VCM

ILLUS.
PL-13617

HOBART
PART NO.

A-107347
A-107345
A-107346
M-82827
M-82827
M-82824
M-82822
A-120564
M-82829
M-82831
M-82823
A-107350
M-82840
M-84037
M-82839-1
M-82839-2
M-82837
M-82838
A-107424
M-82836
A-107425
M-82838
M-82834
M-82833
M-82832

CHASSIS UNIT

MODEL USE STEPHAN

NAME OF PART

Cyl. Groov. Dowel Pin (3 x 30) ~————r—o— e
Wheel (Nylon) ——————— e
Bolt - Wheel (12 X 55) ———— e
Bowl Bumper ——————— e
Bowl Bumper ———-———

Foot ———-—

Chassis (Give serial number) ———————
Rubber Bumper ————————
Screw - Flat Hd. (M6 x 90 mm) —— e
Washer (6 mm) —————————
Lock Pin (W/Chain) ——————
Bolt - Sq. Hd. (MI10 x 20 mm) ——————
Handle - Bowl Lock ————————
Knob - Handle -——— -~ - o
Shim Washer (1.0 mm Thk) ———————v——
Shim Washer (2.0 mm Thk) ————-—cm

Bowl Swivel
“0” Ring

Bearing (RH.) —— -~ o

Bushing - Oilite R.H) ——————--r————
Disc - Positioning ——————————r—— - ——
Bushing - Oilite (L.LH.) -

“0” Ring
Bowl Swivel
“0” Ring
Cable Sleeve

Bearing (LH.) ————————

25

40

el a R e R S e e SR I S N e S

PART NO.

4b
4
4a

AMT.

As
As

el el et ol ° Al \° 3 S0 (S

xR
[C ]
£ .0
[l

N S Y G S\

- 17 -



25/40 VCM REPLACEMENT PARTS

O 217
Q28

BOWL UNIT

PL.-13618




REPLACEMENT PARTS 25/40 VCM

, BOWL UNIT
ILLUS. HOBART MODEL USE STEPHAN
PL-13618 PART NO. NAME OF PART 25 40 PART NO. AMT.

1 A-106981 Bowl W/Adapter ——————————— X - 20 1
A-106982 Bowl W/Adapter ————————————— - X 20 1

3 A-107351 Wing Bolt (M6 x 15) —————————— X X 22a 1
4 A-107352 Bolt - Lock Hdle. (Removable) ————-————o—— X X 22 1
5 M-82849 Locking Handle ——————m—ommmmmm e X X 23 1
6  M-82982 Pin. —— X X 24 1
7  M-82983 Roller ——--mmooo X X 25 1
8 M-82850 Knob - Lock Handle - —~——— - X X 26 1
9  A-106980 “O” Ring (715x5) - X X 28¢ 1
10  A-106978 Seal Assy. ——————m—— X X 28b 1
11 M-82984 Lock Nut - Knife Shaft —~——v—meee X X 29 1
12 A-106373 Pressure Ring (15 mm) -————-——--—- X X 30 1
13 M-82986 Slant Ring Set (1, 2, 3) ——~————————— X X 31 1
14 M-82854 Knife Shaft Sub-Assy. (Incls. items #11, 12, 13 & 17) —— X X 32 1
15 M-83017 Slant Ring Pin (Long) —~——--e——m—mmmmme X X 31a 2
16 M-83016 Slant Ring Pin (Short) —-—-——————-—-- X X 31a 2
17 M-82855 Knife Shaft - ————--—— X X 33 1
18 M-84041 Screw - Fil. Hd. M6 x 10 mm) ————————————— X X 19¢ 2
19 M-82981-1 Spring - Cover ———————— —— —— —— X - 19b 1
20 M-82981-2 Spring - Cover ——————————— - X 19b 1
21 M-82846 Sleeve - Hinge Shaft — —\——-ei———————— X X 19a 1
22 M-82845 Shaft - Hinge —-—-———--——mm——— X X 19 1
23 M-82916-2 Holder - Bumper ——————-—— o — - X 19f 1
24 A-107353 Spacer @ —————————— - X 19h 1
25 M-84042 Bumper ———— e X X 19g 1
26  A-120565 Threaded Pin @————-———- o X X 27v 4
27 A-120566 Lock Washer (10.2) ———eemem X X 27c 4
28 A-120567 Nut - Hex M10) ~——————-rr oo X X 27d 4

- 19 —



25/40 VCM REPLACEMENT PARTS

BOWL COVER UNIT




REPLACEMENT PARTS 25/40 VCM

ILLUS.
PL-13619

HOBART
PART NO.

M-82856-1
M-82856-2
M-101066-1
M-101066-2
A-107354
A-107355
M-89966-1
M-89966-2
M-82859
M-84043
M-82860
M-82861
M-82862
M-82863
M-82864
M-82865-1
M-82865-2
M-82866
M-82867
M-82990
M-82989
M-82988
*M-82857-1
*M-82857-2
*M-82858-1
*M-82858-2

BOWL COVER UNIT

NAME OF

Mixing Baffle ~—-——————————
Mixing Baffle ~———————————
Gasket - Cover (Silicone) ————
Gasket - Cover (Silicone) —_——
Cover - Bowl ~—————————
Cover - Bowl ~——————u————

Cover - Bowl (W/O Insp. Opening)
Cover - Bowl (W/O Insp. Opening)

Lock Plate - ————————e—

Shim - Lock Plate ——————————
Screw - Flat Hd. (M6 x 15 mm)

Stud (M10 x 55) ——————————
Nut - Hex (M10) —————————~—
Retainer - Sight Cover ——————
Knob - Cover ————————
Sight Cover ——————————————
Sight Cover ————————m————
Crank - Hand ~—————————
Retaining Screw - Crank ——————
Acorn Nut (M8) ——————————
Handle - Crank —————————
Knob - Sight Cover ————————
Gasket - Cover ————————
Gasket - Cover ———m———— o
Cover - Bowl ~———

Cover - Bowl —~——————

PART

*Used on machines manufactured pror to Jan. 1, 1967

(Year of manufacture included in

serial number).

MODEL USE STEPHAN

25

40

Eal!

LT I T I R e i i i i i I

PART NO.

35
35
36
36
38
38

AMT.

'-HHHHH'—HH'—H'—HHHNWHHHH_"—'—HH

_ 21 —



25/40 VCM REPLACEMENT PARTS

e

RO A S RS s e

iiptliiees o

s R A S S A A A PRSP

TN

i PL.-13620

MOTOR UNIT
(PRIOR TO SERIAL NO. 76 U-20 000}

to
o




REPLACEMENT PARTS 25/40 VCM

ILLUS.
PL-13620

HOBART

PART NO.

M-82990
M-82993-1
M-82993-2
M-84052
M-84053
M-82994
M-82995
A-107357
A-107356
M-82996-1
M-82996-2
M-84054
M-84055
M-84056
M-82997
M-82998-1
M-82998-2
M-82998-4
M-82998-5
M-82998-7
M-82998-8
M-82999
M-83000
M-84057
M-83001-1
M-83001-2
M-83002
M-83003
M-82880
M-82883
M-82888
M-82884
M-88297
M-82885
M-82886
M-82910
M-82882

MOTOR UNIT

(PRIOR TO SERIAL NO. 76 U-20 0CQ)

Acorn Nut (M8)
Vent Housing
Vent Housing

Lock Washer - Shakeproof (M8)
Screw - Soc. Hd. (M8§ x 20 mm)

NAME OF PART

MODEL USE STEPHAN
40 PART NO.

DisC ~——
Fan @~

Key for Fan (8 x 10 mm)

Spacer

Bearing Bracket - Lower
Bearing Bracket - Lower

Motor Housing ————————-——
Motor Housing ———————— -

Nut - Hex (M8)
Stud

Stator - Type FDS (230 V., 60 Hz., 3 Pn)
Stator - Type FDS (230 V., 60 Hz., 3 Ph)
Stator (460 V., 60 Hz., 3 Ph.)
Stater (460 V., 60 Hz., 3 Ph.)
Stator (200 V., 60 Hz.,, 3 Ph) ————————
Stator (200 V., 60 Hz., 3 Ph.)

Bearing - Lower
Retainer - Bearing

Screw {M5 x 35 mm)

Rotor ~———— e

Bearing - Upper
Knuried Nu:
Pin (10 x 60 mm}
Bearing Bracket - Uc

Disc - Water Spin-Off
Screw - Soc. Hd. (M6 x 25 mm)} ———————

Steeve ~————— o

Screw - Flat Hé., (M3 x 8 mm)
Screw - Fil. Hd. (MIC x 35 mm)

Bolt - Sq. HE, ~—m—mmmm e

X

el e e i i i o B R Sl I I B e |

68b
68
68
69
69
69

AMT.

b b IS b bt b et e et et A OO et Fd b et b e e e

bt BB b BO r et b




25/40 VCM REPLACEMENT PARTS

33—
32 —8

PL-13621

MOTOR UNIT
(BEGINNING WITH SERIAL NO. 76 U-20 000)

~ 24 _




REPLACEMENT PARTS 25/40 VCM

ILLUS.
PL-13621

HOBART
PART NO.

M-82886
M-82885
M-82884
M-84061
A-120568
A-120569
M-82883
M-82880
M-83003
M-83002
A-120571
A-120572
A-120579
A-120580
M-82999
A-120581
A-120582.
A-120584
A-120585
A-120583
A-120591
A-120592
A-120593
A-120594
A-120597
A-120598
A-120595
A-120596
A-120599
A-120600
A-120601
A-107361
A-107360
A-120589
A-120590
A-120588
A-120586
A-120587
A-120573
A-120574
A-120575
A-120576
A-120577
A-120578
A-107360
A-107359
A-120570
M-82882

(BEGINNING WITH SERIAL NO. 76 U-20 000)

MOTOR UNIT

NAME OF PART

Screw - Flat Hd, (M5 x 8 mm) ———— oo
Sleeve —— — =~ — e
Disc - Water Spin-Off ~——————
Screw - Soc. Hd. (M6 x 25 mm) —————— e
Bearing Bracket - Upper ——~———— e
Bearing Bracket - Upper ————————————
Pin (10 x 60 mm) ————
Knurled Nut  ~———
Bearing - Upper —————— e
Seal -0} @ —————
Rotor ————— -
Rotof -———— o i

Retainer - Bearing

Retaining Ring ——

Bearing - Lower

Bearing Bracket - Lower ———~—————
Bearing Bracket - Lower ——~—————

Lock Washer (BS)

Screw - Hex Hd. M5 x 45 mm) —————— ————————

Retainer - Bearing

Fan ———————
Fan ——eu_
Retaining Ring ——
Retaining Ring -~
Motor Housing ——
Motor Housing ——
Vent Housing ~—
Vent Housing -—
Washer (M6.4) ——

Lock Washer (B6)

Screw - Hex Hd. (M6 x 15 mm) —————om e

Nut - Hex (M8)
Lock Washer (B8)

Key ——————u

Key ————————
Nut - Hex (M8)

Screw - Lock ——

Screw - Lock —\——————
Stator (230 V., 60 Hz.,, 3 Ph) ———— ———— e
Stator (200 V., 60 Hz., 3 Ph) —————— e
Stator (460 V., 60 Hz., 3 Ph) —— -
Stator (230 V., 60 Hz., 3 Ph)) —— —— o
Stator (200 V., 60 Hz., 3 Ph)) ————— e
Stator (460 V., 60 Hz., 3 Ph)) -
Lock Washer (B8) wmmm oo
Washer (M84) —ewme e
Fin, Bolt - Hex Hd, (M8 x 60 mm) ———————————
Screw - Hex Hd, (M8 x 20 mm) -

I Sl B i e i R R I R R N

PR MR MM

MODEL USE STEPHAN
40 PART NO.

200
201
202
203
204
204
205
212
210
211
213
213
215
216
217
218
218
220
221
219
225
225
226
226
230
230
227
2217
231
232
233
229
228
224
224
223
222
222
214
214
214
214
214
214
209
208
207
206

AMT.

b—'AA-h»—-»—-»—-»—-v—-»—-AAA»——»——AAwww»—-»—-»-»—-»——»—-»—-»—-»—-AA»—-»—-»—-w»—-»—-»—-;—-»—-»—-»—-»—-»—-uv—-v—-M

- 25 -



. 25/40 VCM REPLACEMENT PARTS

ACCESSORIES AND TOOLS

- 26 -




REPLACEMENT PARTS 25/40 VCM

ILLUS,
PL-13622

Do~k B —

HOBART
PART NO,

M-85258)
M-88258-2
M-83402-1
M-83402:2
M-83009.1
M-83009.2
M-§3004-|
M-83004-2
M-§3007-1
M-83007-2
M-83008-1
M-B3008:2
M-83006-1
M-83006-2
M-89937-4
M:89937.2
M-89940-1
M-89938.1
M-89938-2
A-102472
A-102473
M-82879
M-82878
M-82876
M-82877
A-106983

ACCESSORIES AND TOOLS

MODEL USE STEPHAN

NAME OF PART

Knecad/mix Shalt (Elliptical Shank) —=ccommeeeeo
Knead/mix Shaft (Elliptical Shank) ——-c——————
Grater SHall oo co o o oo o e e
Grater Shalt —— — o
Mix Shaft (Large Qty) —— oo
Mix Shaft (Large Qty) ——— e
Wide Kntfe e mo o e e e e e e
Wide Knife o mmmm o
Wave-Cut Knife (Wide) (1 set of 2) ——————— e
Wiave-Cut Knife (Wide) (1 set of 2) ——————
WaveCut Knife (Narrow) (1 set of 2) ———m—mmmo—o o
Wave-Cut Knife (Narrow) (1 set of 2) ———c—e—mmmmn
Marrow Knife (1 set of 2) —m e
Nartow Knife (1 set of 2) ——
Low Angle Knife (1 set of 2) —— oo
Low Angle Knife (1 set of 2) —— e
Winged Nut Accessory ————— e
Attach, Power Unit —— oo
Attach, Power Unit ———ceov— 0
Strainer Basket! —— o
Strainer Basket —— e
Wrench - Knife Shaft —— oo
Sharpening Tool  ——————
Peg Wrench —— = - — e oo
Spanner Wrench (Knurfed Nut) ———— o
Spanner Wrench (Bowi Seal)  ———cremmmmmm——

25

40

e B B O - I N e S R e R R

PART NO.

AMT.

Pt bt b b bt bt b bt bt e e b e et e et b b b b e b e

- 27 -



25/40 VCM REPLACEMENT PARTS

19

20

S 21

" e 22

‘PL-13623

SWITCH UNIT
ILLUS. HOBART MODEL USE STEPHAN
PL-13623 PART NO. NAME OF PART 25 40 PART NO. AMT.
1 M-84044 Retaining Screw - Hex Hd. M6 x 25 mm) —————————— X X 62d 1
2 M-82872 Knob - Switch Handle ———~——uu X X 61 1
3 M-89474 Switch Handle (3 Position) ———————— - X 62 1
4 M-82874 Switch Handle (3 Position) —————— oo X - 62 1
S M-82870 Gasket - Switch @ ———— e X X 59 1
6 M-84045 Insulator 460 V) —————— oo X X 58a 1
7  M-82992 Screw (M6 x 10 mm) ————-———————— X X - 3
8 M-82906 Seal ———m X X 62b 1
9 M-82869 Drum Switch ——— oo X X 58 1
10 M-84046 Switch Housing -~ ———=—— oo o X X 57 1
I1 M-84048 Screw (M6 x 15 mm) —\—————-r—mm— X X 57a 1
12 A-120612 Bolt - Hex Hd. (M6 x 20 mm) ————c————— X X 62¢g 3
13 M-82899 Seal Disc - Cord —————mmm—— X X 62e 1
14 M-82833 “0” Ring = X X 62f 1
15 M-82889 Cord —- e X X 56 1
16 M-84049 Plug - Hubbel “Twist Lock” e —— oo me e X X - 1
17 M-82868-1 Switch Housing Sub-Assy. (Incls. items #1, 2, 3, 5, 6, 7,
8,9,10, 11, 12,13, 14 & 23) - X - 55 1y
18 M-82868-2 Switch Housing Sub-Assy. (Incls. items #1, 2, 4, 5, 6, 7,
8,9,10, 11, 12, 13, 14 & 23) ————————— - X 55 1
19 A-107361 Nut - Hex (M8) oo X X 621 As Reqd.
20 A-107359 Washer (M8)  —————— X X 62m As Reqd.
21 A-107358 Bolt - Hex Hd. (M8 x 35 mm) ————-—eu——_—— X X 62n As Reqd.
22 A-107363 Grd. Lug - Cord  —— - X X 620 1
23 M-84050 Fitting - Cord —————— = X X 62h 1
24 M-82991 Armored Cable ————— - X X 62j 1
A-107362 Clamp for Cord (Not Shown) ——————c——me X X - 1

FORM 10017E FEB. 1976 PRINTED IN US.A.



